

Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:



REF.B/L: 81117979
 Date: 10/25/2022
 Customer: 1746

MATERIAL TEST REPORT

Material: 10.0x10.0x500x40"0(1x1)PB	Material No: 100100500	Made In: USA														
Sales Order: 1843337	Purchase Order: SSW130191	Melted and Poured in: USA														
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
22114752	0.210	0.830	0.009	0.001	0.030	0.030	0.070	0.001	0.012	0.030	0.030	0.003	0.001	0.0002	0.0071	0.0020
Bundle No	PCs	Yield	Tensile	Eln.2In	Certification					CE: 0.37						
M500438533	1	058894 Psi	076264 Psi	35 %	ASTM A500-21 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
22114752	BIGRIVER	Osceola,AR	EAF	76.00%	95.00%	5.00 %	75%	500								
Material Note:																
Sales Or. Note:																

Material: 16.0x16.0x625x40"0(1x1)PB	Material No: 160160625	Made In: USA														
Sales Order: 1803975	Purchase Order: SSW128862	Melted and Poured in: USA														
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
22113462	0.050	0.860	0.010	0.002	0.030	0.025	0.070	0.018	0.012	0.050	0.060	0.003	0.001	0.0001	0.0087	0.0031
Bundle No	PCs	Yield	Tensile	Eln.2In	Certification					CE: 0.22						
MJ00017886	1	061215 Psi	071630 Psi	37.6 %	ASTM A500-21 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
22113462	BIGRIVER	Osceola,AR	EAF	76.00%	95.00%	5.00 %	75%	500								
Material Note:																
Sales Or. Note:																

Authorized by Quality Assurance *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements.
 CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



PO#: P0239455-15 Part: T0700501848* Qty: 1 Heat#: 22123491* Tag: T16021623 Date: 2/17/2023 To: SENTRY SUPPLY dba SO#: A751293 Ln#: 1

Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:



REF.B/L: 81117979
 Date: 10/25/2022
 Customer: 1746

MATERIAL TEST REPORT

Material: 7.0x5.0x188x48"0(3x3). Material No: 700501884800 Made In: USA
 Sales Order: 1833858 Purchase Order: SSW130191 Melted and Poured In: USA
 Heat No C Mn P S Si S Tensile Eln.2ln Certification CE: 0.36
 22123491 0.210 0.740 0.008 0.003 0.030 0.027 0.090 0.001 0.013 0.040 0.050 0.003 0.001 0.001 0.002 0.0075 0.0013
 Bundle No M500440501 9 YIELD 059474 Psi 32 % ASTM A500-21 GRADE B&C
 Heat MILL MILL Location Osceola,AR Method Recycled Content Post Consumer Pre-Consumer (Post Industrial) % Harvested Within Miles of Location
 22123491 BIGRIVER EAF 76.00% 95.00% 5.00 % 75% 500

Material: 7.0x5.0x188x48"0(3x3). Material No: 700501884800 Made In: USA
 Sales Order: 1834152 Purchase Order: SSW130191 Melted and Poured In: USA
 Heat No C Mn P S Si S Tensile Eln.2ln Certification CE: 0.36
 22123491 0.210 0.740 0.008 0.003 0.030 0.027 0.090 0.001 0.013 0.040 0.050 0.003 0.001 0.001 0.002 0.0075 0.0013
 Bundle No M500440503 9 YIELD 059474 Psi 32 % ASTM A500-21 GRADE B&C
 Heat MILL MILL Location Osceola,AR Method Recycled Content Post Consumer Pre-Consumer (Post Industrial) % Harvested Within Miles of Location
 22123491 BIGRIVER EAF 76.00% 95.00% 5.00 % 75% 500

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Date: 2/17/2023 To: SENTRY SUPPLY dba SO#: A751293 Ln#: 1
 PO#: P0239455-15 Part: T0700501848* Qty: 1 Heat#: 22123491* Tag: T16021623

REF. B/L: 81117979
 Date: 10/25/2022
 Customer: 1746



Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:

MATERIAL TEST REPORT

Material:	7.0x5.0x188x48"0(3x3).		Material No:	700501884800		Made in:	USA	
Sales Order:	1833858		Purchase Order:	SSW130191		Melted and Poured in:	USA	
Heat No	C	Mn	P	S	SI	Al	Cu	Cr
22123491	0.210	0.740	0.008	0.003	0.030	0.027	0.090	0.001
Bundle No	PCs	Yield	Tensile	Eln.2In	Mo	Ni	Mo	Cr
M500440511	9	059474 Psi	077947 Psi	32 %	0.013	0.040	0.050	0.003
Heat	MILL	Location	Method	Recycled Content	Post Consumer	Pre-Consumer	% Harvested	Within Miles of Location
22123491	BIGRIVER	Osceola,AR	EAF	76.00%	95.00%	5.00 %	75%	500
Material Note:								
Sales Or. Note:								
Material:	7.0x5.0x188x48"0(3x3).		Material No:	700501884800		Made in:	USA	
Sales Order:	1834152		Purchase Order:	SSW130191		Melted and Poured in:	USA	
Heat No	C	Mn	P	S	SI	Al	Cu	Cr
22123491	0.210	0.740	0.008	0.003	0.030	0.027	0.090	0.001
Bundle No	PCs	Yield	Tensile	Eln.2In	Mo	Ni	Mo	Cr
M500440509	9	059474 Psi	077947 Psi	32 %	0.013	0.040	0.050	0.003
Heat	MILL	Location	Method	Recycled Content	Post Consumer	Pre-Consumer	% Harvested	Within Miles of Location
22123491	BIGRIVER	Osceola,AR	EAF	76.00%	95.00%	5.00 %	75%	500
Material Note:								
Sales Or. Note:								

Authorized by Quality Assurance
Jason Richard
 Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Date: 2/17/2023 To: SENTRY SUPPLY dba SO#: A751293 Ln#: 1
 PO#: P0239455-15 Part: T0700501848* Qty: 1 Heat#: 22123491* Tag: T16021623

Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:



REF.B/L: 81117979
 Date: 10/25/2022
 Customer: 1746

MATERIAL TEST REPORT

Material: 14.0x14.0x500x40*0*(2x1). Material No: 1401405004000-1
 Sales Order: 1803974 Purchase Order: SSW128862
 Heat No C Mn P S Si S EAF 76.00% Post Consumer 95.00%
 22048591 0.050 0.850 0.012 0.001 0.040 0.028 0.090 0.015 0.011 0.040 0.050 0.003 0.001 0.0001 0.0084 0.0019
 Bundle No PCs Yield Tensile Eln.2in Certification CE: 0.22
 MJ00014416 1 057658 Psi 070576 Psi 37.4 % ASTM A500-21 GRADE B&C
 Heat MILL Mill Location Osceola,AR Method Recycled Content Post Consumer Pre-Consumer (Post Industrial) % Harvested Within Miles of Location
 22048591 BIGRIVER Osceola,AR EAF 76.00% 95.00% 5.00 % 75% 500

Material: 14.0x14.0x500x40*0*(2x1). Material No: 1401405004000-1
 Sales Order: 1803974 Purchase Order: SSW128862
 Heat No C Mn P S Si S EAF 76.00% Post Consumer 95.00%
 22097051 0.060 0.860 0.008 0.003 0.020 0.025 0.070 0.017 0.021 0.040 0.030 0.004 0.001 0.0002 0.0080 0.0027
 Bundle No PCs Yield Tensile Eln.2in Certification CE: 0.23
 MJ00014416 1 064568 Psi 071800 Psi 35.7 % ASTM A500-21 GRADE B&C
 Heat MILL Mill Location Osceola,AR Method Recycled Content Post Consumer Pre-Consumer (Post Industrial) % Harvested Within Miles of Location
 22097051 BIGRIVER Osceola,AR EAF 76.00% 95.00% 5.00 % 75% 500

Authorized by Quality Assurance *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements.
 CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1.



PO#: P0239455-15 Date: 2/17/2023 To: SENTRY SUPPLY dba SO#: A751293 Ln#: 1
 Part: T0700501848* Qty: 1 Heat#: 22123491* Tag: T16021623

REF./L: 81117979
 Date: 10/25/2022
 Customer: 1746



Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:

MATERIAL TEST REPORT

Material:	5.563x258x42*0*0(10x1).	Material No:	R055632584200	Made In:	USA																									
Sales Order:	1841374	Purchase Order:	SSW130191	Melted and Poured In:	USA																									
Heat No	C 0.210	Mn	P 0.740	S	0.003	Si	0.030	Al	0.032	Cu	0.060	Cb	0.000	Mo	0.015	Ni	0.050	Cr	0.030	V	0.002	Ti	0.000	B	0.0000	N	0.0073	Ca	0.0026	
22122082																														
Bundle No	PCs	Yield	Tensile	Elon.2in																										
M400218080	10	050808 Psi	073417 Psi	38 %	Certification ASTM A500-21 GRADE B&C																									
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location																						
22122082	BIGRIVER	Osceola,AR	EAF	76.00%	95.00%	5.00 %	75%	500																						
Material Note:																														
Sales Or. Note:																														

Authorized by Quality Assurance *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1

